NOTE: ALIWAYS USE ORIGI NAL:EQUIPMENT T ALY UNNUMBERED T X
"PARTS.: Use of semce/replacement parts other than *ITEMS ARE" INTERCHANGEAELE . 28 %
-Ionglnal equspment parts.i may void your: warranty‘ e O WITH OPPOSITE SlDE 329221 E




Y- X

) _'éAnip‘

L KEY#
> 770 /326203853
Coo. 2 - 326204-853 .
3 -313541-85% . ..
T4k 56030 .
5 56273 -
e 6 - . 300440 .
: 7 1408. .. -
' .8 308207
9 . 309008
10 - 180138 |
it 2434 873
12 7 1499
18 . 180079 L -
14 1408 -
15 300835 -
16 124824
17. 27190
, I8 0 329026
19 318304, .
- 20 50352 .
21 155041
" 22 308459
“23 328141 ,
.24, - 328142~
s 25 - 320145 -
B e
© 127 329239
29 320178
A0l . 320134
'8t U a25194
c82 3249094353
33 - 595346
84 | 326320-853 .
35.. ¢ 180020
R -1502-
4 ‘37 ¢ 326321.853
38 - 180020 -
89 . ‘1502
T, 40, "326540-853
T4y 327039«953
42 180020
43 4502
44 823044
T ee502.
46 - 8260
. . AT ato748
By 48 - 49060 "t
S 4 330847
o B0 301413
_ 51 ~ 456378
. 5% 46763
B3 35497
54 ¢ 895346
55 o . 304784
T Y85 T 333225 .
2 56 1501 .
57 333604 .

83224 s

- DESCH!P’NON
" SCREW, 5/16-18X. 7SWDFLLK

. NUT, 5/16-18 HXWDFLLK

" NUT, 1/2-13. HEXJAM CTAL
* WASHER, 391DX 1.25DX.07. BEL -v L'

. GUIDE BELT SHORT 15" WHEE

“NUT, 1/4-20-WOF LK TOPLOCK......

GRILLE; G-22 MOLDED PLASTICK

- S8UPPORT, LOWER DASH STEEL ..
. SCREW, 1/4-20% 75 HHG .
'NUT, 4/4-20 REGHEXCTRLK .
.- "PIN,HAIR ,091 DIAX1.66LG-,
- LANYARD,HOOD 1572LG H15 .

. RIVET,POP 187DIAX 450LG sT.

RIVET POP .3r16DIAX 1 0 LG FLG

. BRKT HOOD LF G21l22/23126
BRKT,HOOD LF G19/21/22/23. ..
- BRACKET, FRONT AXLE ;

-GUIDE, BELT, RIDER .,...
‘NUT; 5/16-18 REGHEXCTRLK
BOLT,2625X%2.18 .HHSH 1/2+1

~SCREW, 8/8-16X3.00.HHG ..
NUT, 3/3-16 REGHXCTHLK o

. SCREW, 5/16-18X1.00 HHC ...
WNUT, 5/16»18 REGHEXGTRLT(

NUT, 5/16:18  HEXJALL.

NUT; 2/8-16 HEXKEPS...

DASH W/CHOKE, H-PTO V-IGN LF
SGREW; 1/4-14X; 75PHPNHDTAP BLK

: SCREW.. 10-24X.63 PHFLTMA ...
NUT, #10-24 HXHDNYLK ..ot
BUMPER,HOOD/DASH TOP& ¢ ORNER
BUMPER HOOD/DASH SIDE STRIP .,
HOOD,H2S LF/SF,MOLDED,LOUVERS
CLIP, TINNERMAN VER 11 HOOD..zn...
RIVET, POP J/16DIAX .75 LG FLG.:,

INSERT GRILLE G22 'K STYLE".
LENS,G22 'K STYLE,,.
SUPPORT, STEERING/PTOLF ...
SCREW, 1/4-20X° 50WAHHTAP
BRAGKET, DASH/TANK LF’ RH
SCREW, 174-20% .75 HHG ...
NUT, l/A-mREGHEXOTRLK
BRACKET, DASH/TANK LFU‘.']
"SCREW, $14-20% .75 HHC ,.
NUT, 1/4-20 REGHEXCTRLK' e

DASH, SUPPORT BRACKET STEE

PIN. CLEVIS 500 X 49/51LGTH .
BRNG. HOOD .505IDX. 52500X1 12FL

~SCREW, 1/4-10X. 75PHPNTAP .....
“STEERING WHEEL.... ;
« SPACER, 'STEERING SHAFF
“PIN; SPRING.250D1AX2 00LG HVPL

SCREW; 5/16-18X .50 WAHHTAP
SCREW 1/4-20X 50 WAHHTAFJ
" SPRING, HOODLATCH...

WASHER, FLAT 203X 56)( 040
PARTS! MANUAL :
OPEHATOR S MANUAL




Sl pee” S N
b renDER NSy
U kewmEm

NOTE: ALWAYS USE ORIGINAL EQUIPMENT .- * - ALL UNNUMBERED ~ =
| PARTS. Use ofiservice/replacement parig offier than - - JTEMS AREINTERCHANGEABLE -
_._qrigip’al;equ_ipmen,t’pansfm_'ay_ vqid yourwarranty. < © o e - WITH OPPOSITE SIDE.- :  .329231C’




“KEVS  PARTH-

55.  326579-879 ©
BB, 310005
- 87 - 310006 -
58 309235
56 327575830
60, :58221-879: . °
61- 53746- 879__
62 © 20507
"6 3, 1498 .
64 4 8 9.0
65 .. 1498
-66. - 49335
67 768 6"
" 68 44811 " -
. S 70 56807
u 1502
72 L
7241, - 32747
“72-2 9239
"72-37 439455':
72-4 301551
725 120373’
78. 995346 -
79 180079
81- 55273
gz .- 55023
83 180079 : - .
B4 1488
-85 305386
© -8B, . 305354
. 8 7 829238
. ©oo88 1801 -
£ . 1 807 80884 . o
N 91 120808 0 -
: L 92 © 7120838
98! ".180077'

¢ NUT,5/16:18 REGHEXCTRLK |

.CLAMP, SPRING....

', SCREW: 5/18-18X1,00:Hi

" SKIRT.TUV LF RUBBER 7 X.38.03 |

.. RVET, POP 316DIAX.75LG FLG .
" WASHER, FLAT" 203X 56X.040 ..

_ , .. SCREW, $/16:18 75 HH .
S or-zosn INDWIDUAL PARTS R

-DESCRIPTION
FHAME,LF DHILLED P920/F4350. .
FOQT PAD, LH 22.12LG DYNAF-5..,
FOOT PAD, RH 22,12.G DYNA F 5

FASTENER, RATCHET BLACK .
CONSOLE,NON-WALK THRU LFSOF
PLATE;SEAT l.F FAFSS0G.........

BRKT SEAT SUPPORT F4,F5-50G:; .
BOL'i' ‘437X 156 HHSH 5/16-18 ...

SCREW, 5/16-18X :63WAHHC
NUT, 51618 REGHEXCTRLK
SPRING 250 X1.75X4.50 .. wiE aruen

" SCREW,  114-20X.75 WAHHTAP
COVER SEAT SPRING 1,5DX1.0L.G: .
NUT, 1/4-20 REGHEXCTRLK ".

ASM.FENDER F5 LF.SOF, SUSP

ASM. FENDEH F5LF, SOF SUSP. ..

CLEVIS....
SCREW, 5/16-18X .56PHPNMA
WASHER, 34410X1 50DX09CL. ..
NUT, 5/16-188Q....
SCREW. 1/4-20X .50 WAHHTAP

NUT, 5/16-18"HXWRELLIS

TRIM; 77.5" BLACK NARROW .
SCREW “5/16-18X1. OOHHC
NUT, 5/16‘JBREGHEXGTRLK

" SKIRT,TUV LF RUBBER 7.X 15.64 ..

SEAT,MICHIGAN GEN; w:sw HOLE
WASHER, FLAT 844X 66X.065 .
WASHER;- HVSPTLK :328X:60%.09 .,




REF—' .

 CHASSIS & HOOD PG
(srsznmawnfeu
a.umow.an&; :

. CHASSIS & Hoco pa

| NOTE ALWAYS USE OR!GINAL EOUIPMENT
- PARTS. Use of serwce/replacement parts other than
! ongmal equment pans may vond your warranty

ITEMIS ARE INTERCHANGEABLE :
S 3151361

ki m;;sv

=

\ \\\\\\ \\C*‘\\\\\\\\

ALLUNNUMBEBED

WfTH OPPOSITE SIDE




. KEVH " PARTY .

"*BRNG,FL ECC.510{DX 99
-/SCREW, 1/2:13X1 50°HHC.

s NUT, 3/8-24 WDFLHLK: WHIZ.,

[

DESCR!PTIOM

ASSY AXLE FRONT 4/WS SUSP
. AXLE, FRONT-.......5

AXLE COVER ...
. SPINDLE" BEARIN
_ASSY;SPINDLE RH
ASSY SPINDLE‘LH ..
_ RING, RETEX 57X O5TRUS1A3-75
. TIE ROD ASSY.18. B!LG W- SECTlON
.. SCREW, 3/8:16X1.75-HHC .;
WASHER REGSPTLK. 393)( BBX ECH
T NUT, 3/8-16 REGHX:.

“. SECTOR, STEEFIING T

WASHER FLAT. 515XT 38X 19
- NUT, . 1/2-18 REGHCTALK
. KIT.300146" DRAGUNK
USTEERING LINK .
- NUT, 3/8:24 REGHEXJAM
- BALL JOINT &8 THD SHORT-§TUD
‘BALL JOINT /8 TH'D LONG STUD

NUT 334 REGHEX (i.nn.iiye
| SRAFT,STEERING LF3WS.
“PINICN, STEERING LF:
- PIN,DOWEL 2600 OD47.7506 PL ..
"BRNG;FL 7321DX1.0§10DX:24..
"INASHER; FORMEDY;135X1.53X.1
_WASHER, FLAT : 765X 1:25X.042PL
"RING, RETEX 57X 05TRUS133.75
.. TIRE & RIl, PU 15%6,0%6 ..

" VALVE STEM :
- RIM, WHEEL - ,
\BEARING, FL'- "

- REFER TOIRE = TREAD PAGE
. WASHER, FLAT -755X1.31X 075
~RING, RETEX ‘57X, 05TRU5133-75
hUB CAP, 1500100 x 7!8LG




'REF S
CHASSJSREAR -
ASMLPAGE’ ..

NOTE ALWAYS USE ORlGlNAL EOUIPMENL'
PARTS. Use of service/replacement: ‘parts-other than
ongmal equ&pment par‘ts may VDId yourwarramy

"vcHAssié FRONT o

. .ASM PG

e, :
- GHASSIS FRQNT
- ASM. PAGE:

ALL UNNUMBERED
: f:ITEW’S ARE INTERCHANGEABLE

WITH OPPOSITE SIDE - 3éé633 B



B ‘KEY# PART#

:; ) 327021—853
3 55514,
o PN 7 R
: T T ade1r
-7 - . 4B306
8o 78RR
) 9 1502 -
- 10 _ aaesea
. 1. - 120813 °
. 12 35498
I R V2T L
‘14 300158853 | -
.15 300169-853
16 1.80079.
L7 58247
18 . 1498
oL 18 417098
-. 20 8260
21 '58248-853
22 57072 -
. 23 7 1498
L . 24 31ddee
2 25:: 180077
: C 267 14880 ¢
a SF817 .0 18007F -
T .32 .7 1498
: 33‘-". g0te38
‘ {80077
. gs ~t 1408
-3 . '322092- 853 . .
300171- ‘
35 . 996418
.89 © . 44108
407 301239
T4 - 300171
.,42 " 44108
v 43 . - 9435 ... .
- 138479°
42. 35287.
.46 7
- AT 5%%38%7
‘48 .. 58325
. 49; . 58329
50. . 9149,
© 51 48306,
52:. 58336
g R 53 . 1502 .
: STt BT - 3iM77
; (88 " 300310
“teee BB -30031]
T 57 . 120375
- ’ 58 48306,
T B9 3003 §7. <
, 807, . *8260 i
o7 Bl 9405
: T 62..° 120372 :
. 63 .- 3esa: -’
64 - ogmzee o
.- 85 300335 -
. .88, 300840"

o ;' oescmpvrmn

‘., RODACTUATOR-SHORT... ... ..

2 PULLEY,FOWDER METAL .

: ASSY WELD CLUTCH HDLE ........
© - KNOB;ROUND 1.50 DiA- "-BLACK
© CLIP, RETAIN'BRAKT ;..
SCREW; 1/4-20X .75 WAHHTAP
.+ BRKT, CABLE RETAIN..
" PULLEY,POWDER METAL ..
*,BOLT, 375X ;375 HHSH 1/4-2
NUT, 174-20 REGHEXCTRLK ...
ASM.PTO BRKT.- CABL,‘?.BQ%O &
. NUT, 1/4:28 HIAM .,
' SCREW, 5/16-18X .75 WAHFTAP -
TIE, CABLE BLACK NYLON 6.82L:
LIFT ASSY, LH-......
"LIFT ASSY: R
: .SCHEW, 5/16-18X1:00 HHC,
© ONUTADIUST. ..l
-NUT, 8/16-18 REGHEXCTRLK
‘WASHER, FLAT 831X1106X{
_RIN, HAIR .091. DIAX1.86LG .«
* BRACKET, REAR HANG SUSP
*BOLT, 5/16-18X.63 CARRLN
© NUT, 5/16-18 REGHEXCTRLK .....
- BRACKET HGT/ADJUSTSUPPORT .
.. SCREW;5/16-18X .75 HHG .
- NUT, 5/1-18 REGHEXCTRLK .
SCREW, 5/16:18X :ZS.HHC‘?.',:.;. R
NUT, §/16-18-REGHEXCTRLK .
© QUADRANT HEIGHT ADJUST®,
“SCREW, 5/16-18X .75 HHC ..
NUT, 5/16:18 REGHEXCTRLK
" HANDLE,LIFT SHORT(30" S F.)
 BOLT, :500%.270 HHSH 5/16-18..
. WASHER, FLAT -.506X .75X.024
‘NUT, 516-18 HWDFLCTRLK ..
PAWL, SQUARE ...
BOLT: 500X ,270 HHSH. $116-16..
- §UT, 511618 HWDFLCTRLK ... .
POINTER, HEIGHT ADJ
o ., 'WASHER, 'EXUK.195X. 41X0
SCREW;#8-32X .38 HHWATAP

" SPRING; HEIGHT ADJUST :
KNOB, HEIGHT ADY, PUSH BUTTON
‘GRIP, 750 0D W/ HOLE BLACK
" BRKT, CABLBRETAIN ........

PULLEYPOWDER METAL.

" BOLT, 475X .376 HHSH1/4-20. ..
" NUT, '1/4-20-REGHEXCTRIK -,

" CABLE, {FT 2292 F5 2084, .
PIN,CLEVIS 310DIA+A76LG . ki

RING, RET E 31X. 25THU><513&31
NUT, 1/4:20 REGHEX :c........

~PIN; CLEVIS :378DIAX 81 LG
- PIN; HAIR 091 DIAX 1:66LG .
 CLEVIS, LIFT-GABLE"
SUONUT, 1/4-20 REGSO




1

NOTE: ALWAYS USE ORIGINAL EQUIPMENT "

original .equipment paris may void your-warranty.: . -

PARTS. Use of service/iéplacement parts ofher than, ' - {TEMS ARE INTERCHANGEABLE .

ELECTRICAL PG
< - . (QROUNDWIRE L
. &HARDWARE) . - ¢
CHASBISA - -,
., HoOODRG ., -

" ALL UNNUMBERED -

oy . ON

. WITH OPPOSITE SIDE -~~~ 327752



;- PARTE
- 3027450
50795 - -
wo2gbs3 L
- 314120
Joeons
© 120803

£-323739
e 50947 g
..85498 o
120838
. 1800797 %
120393, - .
1408 7
180077 .
138538 - .
i 1498 L .
’ .'319209
310347-853 5

. 310347853
o 57289 ¢
- 19968416
1408
320383 - .-
. 321082
©.'50362 .-,
120877
© 306689

180124
120382, -
L g
309837
. 180124 .
- 120334

57157 -

- B6255

T .. 319808- 853

. 805850 0
1802 . L L

RS ED VAR

57038 .

3180807 <
o802
319803 .

v 814837 )

" A GONTACT YOUR NEAREST TRANSAXLE DEALER FOR PAHTS & SERV!CE

- DESCRIF’TIGN

. TRANSAXLE FoOTE aeo-espuo
-PULLEY, 6:6 OD VAL TA ..., :
"KEY, HI.PRD 605, 75DIAX. {67

RING, RETEX 58X 035TRUS100.62
© . BELTV.4L 87.254WS.(F -

‘NUT 5/16-10 REGHEXCTRALK ..
. 'BRKT, STABILIZER BLK..,

- SGREW, 3/8-16X1.25 WAHHTAPBLKP.
 SCREW, 8/16-18X .75 WAHHTAP ..
. 'WASHER, HVSPTLK .32aX.60X.09
* SCREW. 5718-18X1.00 HHC ..,....

Coaen

' NUT, 5/46-58 REGHEXCTRLK
4 SCREW,5116-18X".75 HHC ;
 WASHER, REGINTLK 320X.67X.03 .,
{. NUT, §/16-18 REGHEXCTRLK’

. LEVER SHIFT-UWR SHIFT N GO

© " SCREW, 5/16-18X .75 HHC.
"7, WASHER, FLAT '391X1.00X.
~ . NUT, §/16-18 REGHEXCTALK

* . GUIDE, BELT 5/16-18THD-...
. " WASHER, FLAT-.301X1. oox125
. NUT, 5!16-18HEGHEXCTRLK
" YPR'SHIFT LEV.ASSY ..........
- 7 ‘BOLT, 380X .500 HHSH 1/4-20
.+ NUT, 14-20 WDELLK, TOPLOCK
NUT, 3/8-16 REGHX::
.. 'HANDLE ¥/8-15 MOLDED BLA
Cfa7iesn o PIN, COTTER'.125-DIAX1.00LG
818857 o
© .BCREW, 3/8-18X1.35 HHC .-
* WASHER -REGSPTLI( 393X, asx 10.
- . NUT, 3/8-15 REGHXCTALK
- BRKT, SHIFT B8P SF.L..
- SCREW, 3/8-16%1.25 HHC ,
- WASHER; FLAT. 4D8% .81X.
- NUT; 3/8-16 REGHXCTRLK ...
"WASHER .750X:250 SE-TRAN
SCREW, 174°28X..75 NYLHHC ..
QUADRANT.SHIFT FOOTE F43606HD
*. SCREW,-1/4-20X.50PHPNTAP ..

1499

" <BRKT, FRAME SHIFT,,
: 'SCP.EW F/4-20%1. OOHHC
" BOLT, 1/4:20%. .63 CARRLN
-WASHER, FLAT 281X 63)( 065
" SPAGER :328 X :50 X .38 ...
ST NUT, 1/4-20: REGHEXCTRLK

; ;GABLE SHIFT N.GO .,

S180022 L

120302 . - ..

oBra4s .l
. SPRING; MEMORY..

SCREW 5/16-18X3.00 HHC
ASHER;. FLAT 344X .GOX 065

WASHER, FLAT 344X 63X.085 ..

CLIP- SHIFT LEVER 625 RO

CLIf- SHIFT.LEVER 625 ROD

LINK TIE ROD SHIFT 7. 4770/1_

NUT, 1/4-20, BEGHEXCTRU

TIE, CABLE BLACK NYLON 5.62L




. P ENGME o
:  EHGiNE pAGE. .

. REF. - )
v~ ENGINE PAGE )
“ ENGINESHEAVE - -

Cdy,

. E ORIGINAL EQUIPM| U ALLUNNUWMBERED - . T
‘PARTS. Use of service/replacemenf paris other than- - ITEMS ARE INTERCHANGEABLE~ - . -
-original equipment parts may-void your warranty. = © .7 . ‘WITHOPPOSITESIDE . - 327752C

NOTE: ALWAYS USE' ORIGINAL €QUIPMENT. -




PARTH . DESCRIFTION.

§0 . 321514 - 7 SPRING, DHAG LINK BIAS .

‘81 . 30a0te L " GUIDE, BELTRA: .

62 - 1498 .. .NUT, 51618 REGHEXCTALK

63 3259427 . PEDAL ASSY,BRAKE/CLUTCGHLF-

- . 84 319675 ©~ . PIN, CLEVIS 5000X4.53LG ...

N 65 .. 57847 - . -SPAING; BRAKE PEDAL ........

e L 86 2988 © |  WASHER, FLAT 504X .75X 059
o T e 810 L 0 PINGHAIR 091 DIAK 621G

. - 148960 - ‘PAD, CLUTGH BRAKE W/PRIN :

..089 7, .320881 .- . ARMJDLER TRACTION,SCG LF...

©oe70 - . 320989 - -BOLT, 625X 135 HHSH 5/16-18

T . .71 0745802 - WASHER, FLAT .333X B7X.119
T 72 - 1498 “ . NUT, 6/16-18 REGHEXCTRLK )
S U730 ..3eese - . RETAINERBELT.. B

.74 . 3314, . PULLEY, IDLERV4L306X 62 .
75, - 45892 - . 0 -BOLT, 3/B-16X1:50 CARRSN...
76" 1489 - NUT, 3816 REGHXCTRLK
.77.-] 57204 .. ™ ROD,CLUTCH 392" .
C.. 78, 326887, .. - SPRING, BF{AKEZBGOQSO 435
79 7 36131 -, - -BOLT, 405X 31 HHSHE/16-18.
80 N 'MQS .ot CNUT, 5/16-18 REGHEXCTRLK
B oo 322809 . . . ,SPR‘NG GLUTCH ... - : S R N
B AN - U .82 . 30‘318 : 'y ’ TlRE&R‘M?O;ﬂOOO-ﬁ WHiTE.. .......... foaeeameaiianinisecn SR et ‘-;4' L
$ o0 - U7 e2qn 24187 . ' VALVESTEM T T
o Ao g2 s01386 - 1t CRIMWHEEL | 7
o . 823 “Ce ot = . 'REFER TOTIRE TREAD: F‘AGE
e L B6L - 57479 - SPACER, SLEV .75X1. 257(1 32..
T : <. 87 . - 301885. . .. | SPACER, SLEV.750X1. 25X.50 PL

.7 .- 88 - 52028 © . KEY.SQUARE.T87SQX2125(G
T - BN - S - .WASHER, FLAT .755%1 31X.075.
RS .80 4281§ ©  WASHER, FLAT ,755X1.53X.07...

C T e 91T 38805 - RING, RETEX ‘57X 05TRUS133: 75.
NEEER ‘.. 927 40884 . HUB CAP, 1.500iD X.-7/8LG
| L. 93 32fsi7 BRKT, FRAME SHIFT ..
94, . 180020 . . . SCREW, 1/d~20X;;ZSHHC.‘ B
Tt g5 . 1502 - NUTL 1/4:20 REGHEXCTRLK ..........

N
: =t
3 N .
oY ¢ 1
. . s s -
: w
. o
s R "
L
. Lo
.. -
I .
s .
- oy 5 o
C .- A
W [ >
i
Mg .




" MAIN FRAME

PARTS, Use:of service/replacement parts other than -
Jriginat equypment parts may void your warramy

NOTE!. ALWAYS USE’ OFHGINAL EQUIPMENT

ENGINE

fBOLT&GASKET AN

=

. - ALL'UNNUMBERED
ITEMS ARE INTERCHANGEABLE

-WITH OPPOSITE SIDE 329230 C




"”-‘Revae PART#

,,4

a1 ENG?NE
L2 50947
] 133489. .
.5 - sosss.s'
6 . 305555-
756472 P
8 - 35987 -
"9 "o 304709-853
L0 786030 - <
11 55273 :
. 12 965346
! -1 Teres
AU .14__-_..- 44814
. L8 T 3209224858
: IR a6 - 87072
17 . 309435
18- .55273
: 19 .. 328028 -
. .20, 120383 . *
5 I 433146 - .
ST s 222 T312728°853 .
S - 23 .. 578867,
A S 24 309853:
. 25 -, 49050
' : ) 148049
v27. - 47345
28 12501
29 325547
.80 » 327422 -
IR § I 314797 .-
g L 32 329218 . .
i o < 155841
: Sy, 34 '308459. . .
C w0 38 . kosO7
Sl o - .- 36 :'_'

. 329219 -

: f;nescmmow

A Id IGHP VANG(SEE ENG]NE MANUAL)
": SCREW 3/8-16X! .25 WAHHTARBLK..
: WASH!:R EXLK 384X .69X.04...

" DEFLECTOR SIDE OUT-.L.....c
. SCREW, #8-32X :38 HHWATA )

.. SGCREW.5/16-18X. 75WDFLLK
- NUT, 516-18 HXWDFLLK ..,

- SCREW 1/4-20X..75 WAHHTAP
-+ SHIELD, MUFFLER HEATTW!N
: . BOLT,5/16-18X 63 CARRLN ..

- PUSHNUT, 5716 BOLT RETAIN

" WASHER, REGSPTLK.450X.78X.12
a HEAT SHIELD VANG (MF: HOOD

. TUBING, - 25X 50X BULK GAS LINE.
. GLAMP, HOSE SCREW TYPE ..

" 'GAP,FUEL 2.5° THROAT ...

© “OIL DRAIN VALVE ASSEMBLY ...

" "CAP,OIL DRAIN VALVE ASM.YELLOW

... Ol SENSOR, B&S TWIN GYL. :-..50h.

. CONTROL,THROTTLE 33.1LG 88 VAR

- SGREW, 10—24)( 63 PHFLTMA ¥

. NUT, #10-24 HXHDNY LK.

. KNOB, ROUND/'THROTTLE: - BLACK .

CQNTROL,CHOKE 28006

"’"\E HAUST TUBE 15HP AH B&S VANG:

UFFLR 14/18: TWIN NLSN 22795(:
© EXHAUST TUBE {5HP LH B&S VANG .;

BRACKET,MUFFLER ...5........

SCREW, 1/4-20X SOWAHHTA
BRKT; TRANSAXLE ..

NUT, 5/16-18 HXWDFLLK ...
PULLEY,ENG 3.0D X 4. OLGX 5 OD .

SCREW, 7/16-20X4.25 HHG BLK PH
EW, 10-16X.:50 DRILLTITE :..

K, FUEL1.5 WO/SENSOH CLEAR
SCREW 1/4-10X-. 75PHPNTAP ...




A2
R.
AM
a
=
=
=
=
-
-l
=3
=4

Lt
<K
- LL8
L]
=
<
X
Q
[
W
=

(e
w1
B
&yt
e, |
=
E




' "_t-:V# PART.
’ 325103
- .,180077

.. 326480 ssaf‘_ '

- . BCREW, 5/16-18X .75 HHC
" NUT, 5/16-18 REGHEXCTALK

o488 -
e ,‘,}BOOT?:.u . SCREW, 5/16-18X. 75 HHC
" 1498
© 817017 .+ - . BRACKET.CHUTE MOUNT- BLACK..
11180077 1 SCREW, 5/16-18X.,75 HHO .
S 1498 ot - < NUT, 5/16-18 REGHEXCTALK
-+318929.- :-LIFT BRKT, REAR RH.BLK'85
" A80077 .7 . - SCREW, 5/16-18X TS HHG .
. 120303 0. - WASHER, FLAT. 344X 69)(055
< qd08 . - NUT, 5/46-18 REGHEXCTRLK ...
- . 310667 .- *.-. BRACKET,DECK LIFTREAR LHBLK
180077 . SCREW, 8/16-18X .75 HHG .
120893 | - . - -WASHER, FLAT 344X ,69X.065
.- 1408 S0 NUT, 8/18-18 REGHEXCTARLK ...
| '326893-853 . . BRACE IDLER SUPPORTdO'
180077 . 7 SCREW,5/18-18X .75 HHC. .
-+120893" . | . - -WASHER, FLAT .344X..69X,065
44408+ - ¢ 7, NUT,5M16-18. HWDFLGTF\LK
. 320576.858 - IDLERARM ASSEMBLY ...
- 3R2116- 853' * ARMIDLER 40M43"DECK ..,
418017 .. ¢ RIVET,OVSET.187DIAX .80
. 308978 . . . BRAKE PAD - HARD - 232AF..
i, 304320 ‘BOLT, .500X2.15 HHSH ........
. -'D08307 . WASHER, FLAT- .394X1.00X:209...
1996416 . WASHER: FLAT *.391X1.00X.125 :
o 48171~ . - NUT, 3/8:16 HWDFL WHIZ-LOCK ;
[ 326249-853°. - BRACKET, EXTENSION1DLER.. ) ’
180077. . .. SCREW 5/16-18X .75 HHC .. 2
- 1488 T (. 'NUT,8/16-18 REGHEXOTRLK 2 :
i 321828 .7 BLADE BRAKE ASSY. : A
7138624, I"- " SRIVET, TRSET: 185D1AX 41LG ST 2
©,804118° - 0 BRAKE ARM.... .0 i 3o
306973 .. ., ,BRAKEPAD: HARD—282AF A
. 180077 - ./ ‘SCREW, §16:18X .75HHC ... A
120303. 1. " WASHER, FLAT ".344X 69X.085, A
T 148807 - L NUTY 5/16~18 REGHEXGTRLK A
y ‘_302714 . ROD, BRAKE .5 X
1502 : NUT, 1/4-20 REGHEXCTBLK A
: 35410- . SP ING 071X 82 X437 5
3498 - .. . NUT.5/6-18 BEGHEXCTALK
L. 56424 853 -*QU!LLASSY 36/39/40/43
86425 *.. . I SHAFT/SADDLE 36" ...
498627, . 770 BRNG, BALL 6203- m(sEALS)—ca .
50616 - - DUST SHIELD ,....
.Yy "oUiLLCASTmG(meSS)
T .49562 ... " "BRNG, BALL'6203- -2AA(SEALS)- ca
© 50818 * <. SPACER,SLEV 669X-88X3.797 .
51449 - . .; SPACER, SLEV 872X 93X'438PM
. "?;313598_" - PULLEY ASSY ...
% 56385 v .- 1 WASHER, SPECIALQUIL :
1282 I NUT,7/16-20 WDFLLK ...
- .'35498; - SCREW, 5/16-18 .75 WAH
.. 300345 SCREW, 5/16-18X1 .38 WAHHTAI
:; 318445 ¢ BFIACKET 40'LF FAONT: DEGK
.. 1800770 . .
1498 - - :
58305.853 © BRACKET, LINKDECK FRONT
58247 ¢ .7 NUT, ADJUST:..
. 180079
S {408 ' NUT, &6-18 REGHEXOTRLK
-0 817041 BRKT GAGE WHEELLH BLACK

o ?; 180077"
1498 -

. 39573
308231

S 302464453
3142824353 )

° SCREW 5/16-18X .75 HHG .
< NUT, 5/16-18 REGHEXCTRLK

SCREW, §/16-18X2.75 HIG -
“NUT;5/16-18 REGHEXCTRLK:
.. BEADE, 40" STD-LIFT.20.32BLK -

. ' WASHER; 30IDX1.25DX.07 BELLVIL .
"7 -SCREW, 3/8:24X1.00 NYLHHC ...
- SCREW 114 20X1.25 HHWATAP




. REF..
IDLER ARM- -

-_»_NOTE ALWAYS USE ORtGINAL EQUlPMEN’T AL UNNUMBERED

'PARTSUse of servzce/replacement paris-other than N ITEMS ARE lNTERCHANGEABLE :
Ongmat equnpment pans may void:your warranty T . WITH OPPOSITE SIDE o 325684 A,

';v‘_.-.

[20" .



KEY#. PARTZ - - DESCRIP’NON
1 ( L _.ASM 40'sus DECK EXPORT }
.2 - - 58306. © °  _ROD,DECK HITCH-.
od - 820 - - . PIN, HAIR 091 DIAX{ ssLG O
4. . . 57825 . . " BOLT, &e- 16X2060AHRSN }
5 25210 WASHEFI FLAT -386X1. 2sx OQHT ,.;
- 8 . 1846 . - . ; RETAINER,BELT-i.. .
70 . 310326 . . . PULLEY, IDLER BFFAOOWIDE FL. e
“ 8. 1 908307 - - . WASHER,FLAT A91X1.00X.209:;
g . 120882 - -~ WASHER, REGSPTLK. 393X.68X.10
Y10 1208770 0 . NUT,'3/8-16: REGHX ., g
11 .300473 . L SPmNGTENerN 752LG+17LB/IN
12 818005 BELT, V 5L.61,00 DECK 40LF: ... ..
13 325234 . :GUARD.-BELT LH-PLASTIC EXPORT
¢ 14 180075 " SCREW, 5/16-18X .63 HHC .,
15 120393 " WASHER, FLAT 344X 60X, oss : -
B D T 18 1458 T NUT sns-wREGHEXCTHLK, ........
o RN b ARE- 7Y L PO - "GAUGE WHEEL,EURO 6.000DX1.38WD -
S e i8S 33783 0 -U BOLT,:500X1.390 HHSH 3/8-16
197 - 1499 . NUT, 3/8-16 REGHXCTALK.. o
20 ‘304422 .~ CHUTEDEFLECTOR 40", 42°343"
oo 314975 .7 ‘SPRING, TORSION CHUTE DEFLECTOR . .
- 22 304424 ROD,PIVOT DECK812DX7.25 ... . ot
. 23 . 3 S NUT PUSH ON CAP 31200 .............. T f
-

S R



TUNITS.ONLY

|| PARTS. Use of service/replacement parts. other than.

original equipment paris:may void.your warranty: - -

NOTE FORNON WA T e

*- | NOTE: ALWAYS USE ORIGINAL EQUIPMENT: -

© o “ALLUNNUMBERED © .
{TEMS ARE INTERCHANGEABLE . -
' $ 329224 C

An

- WITH OPPOSITE SIDE.




- TR T

. 830 325232
.84 180020
2. 2riin
- e 35 -

LA CAN BE PURCHASED LOOALLY

. B\
“'PRESS CLIP,1,380LG-255ID
. ASSY.LIGHT WIRE-1/4 TURN
- 'BULB, HEABLAMP:....
- .TIE, CABLE BLAC 2L
e _PRESS CLIP,1.880LG 26510
_'~aa7355:;.._ _" : SWITOH IGNAFTER F | R E )

"SCREW, 1/4-20)( 75, HXSEMMA..

1/4-20 REGHEXKEPRS.

: 4
327882 NUT, /8- BACMEDELTAFOF\ BOOT
. ag7sse ,’ KEYIGNmON GENERIC DELTA
300194 .. .BOOT, IGN SWITCH ..
928826 B JLIGHTSWITCH PANEL,.MN
. 320082 “'SWITCH,DOUBLE POLE NO/NG GRAY
13 57444 * TIE,CABLE BLACK NYLON 5.62L-..
147 57476 : ; SWITGH,SCH'MNT-DP NC NO BLK . ..
w:v 18- .B7220 .- . SCREW, #‘12x 80 PHPNHT-AP BLK..
48 - B3MG T . - SOLENO

EXLK 320)( 61X:.03 ..

SRR AR T /TS B
@ 1502 o - NUT, 1420 REGHEXCTRLK .
18 gruave’ - NUT,
20. °  : 138485- - . WASHER.
o1 120368 ... - .,

NUT, 6/16-24 REGHEX ...

Yo . 30 . 302257 ° BATTERY,i2V..

32 57552 . -BOD, BATTERY,T
"NUT, WIN-G 14-20NYLON.....

SCREW, 1/4-20X-78 HHC
NUT 1/4-20 HEGHEXKEPS

l_:"wmwe SCHEMATIC

TIE, CABLE BLACK NYLON

HEGULATOR S,EN VOLT BS W/SENSOR

= Tep . oB7ass -
23, 88511 . -WIRE GROUND, 125 :
24 . 27484 T NUT BAGHBHEXKEPS,
2525 57769 " BULB, INDICATOR ..
26 - 57444 TIE, CABLE BLAGK NYLON 5,820
L27 315602
.28 " 7847 .l SWITGH, SEAT ..o
29 ¢ 160505~ , SCREW, 1/4-20X.

KONGRS Soiz0 -

POSITION

GiMIL

| QFF” -

otof.

1 oN -

e ]

N TR




‘NOTE:- ACWAYS: USE: ORiGiNAL EQUIPMENT T UNNUMBERED .~ & C
PARTS. Usg of servace/reptacement parts: otherthan ITEMS ARE |NTERCHANGEABLE v e o
ongmal eqmpment pans may vord your warranty WITH OPPOSITE SIDE 33321’6 A




KEY# PARTH

3298077 DECAL. POWERTRAC HOGD._ TOPSIDE
, NAMEPJ.AIF 14/40 . SIBLK .,

1 329211 -
/4 68900 :
'3 69524 .°
L7 3057.70
8 ... 311086 -
10 402244
A1 68303
-2 . 322169- .
S 13 - 3t1eny
14 320076 <.
15 . 329575
18,
17! 403161 -

T “DECAL HEIGHT ADJUST........

DESCFIIPTION

“DEGAL DASHHZIMZE .00

DECAL,BLADE EN GAGE E{JRCPE ..
DEGAL/NSTRUGT CONSOLE TOP GER.
: DECAL.CAUTION TRIANGLE Eunops

DEOAL DANGER GEFMAN..:

DECALBRAKE/CLUTCHISO....
DECAL FENDER S SPEED.SOG ,
- DECAL,ENGINE 148S V-TWIN 2

~DECAL, HOOD POWERTRAC RHI

DECALHOQD: POWERTRAG LH -

.........

“

R



| Aexag0-8 . T

THHE SEZE o A" e o

91 ><4oo 5" 42295—' 319679 .

13X 5.00 - o ,4_1060. o a19e80, T nd .
_,1_,5_x 6006 : 39830 . 316702;" " 301140 |

L 18X650°8
18X 850-8 319683
18 X950 8 - 41106

42001 :}'-
317400

2o'x'8,:oo & . 319685
¢ 20 %10.00 -8 ' 58276
20X 10. oo-m 55393_

23 x 9. 50 12 53655 31969

':316:7'11 D




____ For heavy duty. grass

- collection order Moder . o
#5709-10 Alr  Assist L
Model#sﬁa&*is o
- Tow behind Lawn - .- ©. 2']8?? gj:ﬁg:agg
Sweeper for grags -
\ and !eaves : :
Modei sssms-os R -

Model - . S

5672017

- 567302 . : ';-

<. 316608 . i
©e32s7eRN i

Mddé;‘s}fsfios;34.<i. R
- Grass Collectorfor . ;- -

e .. Mulching Klt (42/43"
., 40,42,43" decks _ |

- 5716-00

Deck);i ‘
. Mulchlng Klt (40," Deck)

42" Snowihrower :
for heavy snow?all '

Model#55&5-no L
Tire Chalns 20" :z8
--.'--' (Model #:5708-00 - k-

»Tire Chalns 20" A'19 0" m

Descripﬂcn

Wheel Wetghts Front 1pr w/mig hdw F»ls15" nres
" Wheel. Weights. - Rear - 1pr Wimitg. hdw. . Fits 18" & 20" tires”
-' "43" High Lift Blade for Bagging or. Slde Dlschazge (Reqmres 2)

43 Mulchmg Blade (Requlres 2)




